
~VERMONT 

Vermont Department ofEnvironmental Conservation 
Watershed Management Division 
1 National Life Drive, Main 2 

Montpelier vr 05620-3522 

Mr. Dan Maxon, Energy and Permit Manager 
Smugglers' Notch Resort 
4323 Vt Route 108 South 
Jeffersonville, VT 05464 

Re: Draft Discharge Permit #3-1409 

Dear Mr. Maxon: 

Agency ofNatural Resources 

[phone] 802-828-1535 
[fox] 802-828-1544 

ApriW\, 2016 

We are proposing to issue you the above referenced permit for the discharge ofwater·treatment filter 
backwash from the Smugglers' Notch Water Treatment Facility to an unnamed tributary of the Brewster 
River. A draft of this permit is enclosed for your review and comment. Of note, this draft permit 
[...]
Section 402d<Qi , 'Water Al,.,as ·rn:.,$~::;- , ~. . . .

:,.-.::, ". 
~ 

-~~ .w.~.,·.~;,t.............. -~~ '=~~-...~... • 

----~;{:~:~:;:;.. ~=::.~- -:::1:::~~f. 

..........,..... ~.;......~ .,......•.·~

•'.-;;,:~-::::;., 	 l:~* '.:~~::: 


''t*$.. #JS<<!%» ,_ 

..-::~t~lM:::::::'::.:-.. ,,;;;ltM.t~tl:-~=:.=:::=t-:::t~~T-.; :. :

.;-:-==:~1:=::::1~~1;:::::::_::... ..~-..;.%~·· ., 4 •• ::;

IJWP· .,!,°'~1k~u ,;;;~h:, 

. 
-.:: llt~ -~· 

A. ~t~ER REQ I~;.1E ~J;:::-. ::­
·~-=::;:~ "~:;:..,-:•. ·.-:.,..:-~:-:......~;:::.' . ·-~~~-:-:,. .•.:;;:.:,:,:-. 

Thi;:Ji,'f.m,it shall be ~~{med, ;i:ij~ded or revoked to comply with any applicable effluent 
standar,f@ili,mitation is§1tA1 or appfoved under Sections 30l(b)(2)(C) and (D), 304(b)(2), and 
307(a)(2) o~~1i~ean vat Act, if the effluent standard or limitation so issued or approved: 

I . Contams.d'ffi~~-,., · · · h · · an any e uuent r~ 1·1m1tatton· · m·· 1 e~e~t: . 1ttons or 1s ot erw1se more strmgent th 

the permit, or 


2. Controls any pollutant not limited in the permit. 

The permit as modified under this paragraph shall also contain any other requirements of the 
Vermont Water Pollution Control Act then applicable. 

B. DEFINITIONS 

For purposes of this permit, the following definitions shall apply. 



DRAFT PERMIT NO. 3-1409 
Page 13 of 14 

Agency-The Vermont Agency ofNatural Resources 

Annual Average - The highest allowable average ofdaily discharges calculated as the sum of 
all daily discharges (mg/L, lbs or gallons) measured during a calendar year divided by the 
number ofdaily discharges measured during that year. 

Average - The arithmetic means ofvalues taken at the frequency required for each parameter 
over the specified period. 

Bypass-The intentional diversion ofwaste streams from any portion of the treatment facility 

«1~~~:
The Clean Water Act-The federal Clean Water Ac.¢:as::amended (33 U.S.C. § 1251, et seq.) . 

•<-:.:}-=::;::i· 

Composite Sample - A sample consisting ofa.w.)W.)~iji{b?J one grab sample per hour 
collected during a 24-hour period (or lieser..~4:J'8~:ras spe-~ll1W in the section on Monitoring 
and Reporting) and combined proportion ~- ~fifflow over thlit)~e time period. 

,· ··==wt-.. 
Daily Discharge - The discharge ofa p ~t measured during l~!gtdar day or any 24­
hour period that reasonably represents the &l)~_~ar ~JWJ?,r purposes ~piing. 

A..... ,./4::-:::::::·· -~\ 
For pollutants with limitation'\r6xp,t~sed in poun8}~~-daily discharge is c;lculated as the 
total pounds ofpollutants discii1i~§}<>. the day.··¾?\~:-. 

. . . .. :. ··:\)\. . . 
1tattons exp ed mm .· -~~ datly.Jlj.~-fharge 1s calculated as the 
. · pollutaii" 

' 
Yer %,l-' ->~@Lt;~~=~:; ~==~=· 

-..:::;...;.• 
Discharge- . 1:15tes, d .~tly or in .. y, that are placed, deposited or emitted into 
waters ofthe stat . ,:-.-::~~ [®,....:. 

"'t:··~ 
.·· .- .. in 1 Mal s~i\'~~~~i ·in a period of less than 15 minutes. 

atible Su;It i,~~\· ~e - ~aste ~ being discharged into the treatment works which 
inte . . with, passes { ~ugh ~wt treatment, or is otherwise incompat_ible wi!h ~aid works 
or wou · ve a substa •.a.dvers·l~ffect on these works or on water quality. This mcludes 
all polluta ..equired to~~''fegulated under the Clean Water Act. 

Instantaneous · i~A value not to be exceeded in any grab sample. 

-~--~·· 
Major Contributin1flndustry - One that: (I) has a flow of50,000 gallons or more per 
average work day; (2) has a flow greater than five percent of the flow carried by the municipal 
system receiving the waste; (3) has in its wastes a toxic pollutant in toxic amounts as defined 
in standards issued under Section 307(a) of the Clean Water Act; or (4) has a significant 
impact, either singly or in combination with other contributing industries, on a publicly owned 
treatment works or on the quality ofeffluent from that treatment works. 

Maximum Day (maximum daily discharge limitation)- The highest allowable "daily 
discharge" (mg/L, lbs or gallons). 



DRAFT PERMIT NO. 3-1409 
Page 14 of 14 

Mean - The mean value is the arithmetic mean. 

Monthly Average (average monthly discharge limitation)- The highest allowable average of 
daily discharges (mg/L, lbs or gallons) over a calendar month, calculated as the sum ofall 
daily discharges (mg/L, lbs or gallons) measured during a calendar month divided by the 
number ofdaily discharges measured during that month. 

NPDES - The National Pollutant Discharge Elimination System. 

Secretary-The Secretary of the Agency ofNatural Resources 

-{ib
State Certifying Agency- Agency ofNaturaH\~:tWirces . 

Department ofij.r.t.W.t~nmental Conservation 
Watershed M~f~Sfii~lP,ivision 
One Nati~-!.1,'aj:)§ite Driv~fltt~n Building, 2nd Floor 
Montpeli~f}.YT 05620-352~J~fo-. 

Waste - Effiuent, sewage or any subsiCmaterial, liquid,~solid or radioactive, 
including heated liquids, whether or not h~l or d~laterious to watt.rs~-­

. <5 ..~. --=q=:=~-.:~~~=-;x,:::=;l,:.- -~~tt:-=· 
Waste Management Zone ~~J~ij)~jfic reach ;f.Qjij~ B waters designated by a permit to 
accept the discharge of properly;:fy~nffi&w.astes that 'f>t~~f to treatment contained organisms 
pathogenic to human beings. TliMP.gh<lfiTh · .J~ceivin]\~ers, water quality criteria must be 
achieved but incretii~~falth ris!cil&,~t due :: .= .fJ~thon@A1ischarge.

·4%\~~~w.,::;;:.~•;, ,.~ • ,$~~-. ~ 
W~eklr Aver(f1cA;~}~\reekly ~Mf.Jtlimiilfi\~.:- The highest allowable average ~f 
daily d1scharge~~{~.W,L, lbs ~t~allons) ~W:}l calendar week, calculated as the sum ofall dally 
discharges (mg/L;:·tij\R! g~-~m:l-r.ieasurett.e~ring a calendar week divided by the number or 
daili::~~r·eb~i~~ measw.~4,ijµnniil(~t~ee~.Jt 

vi...=-.~==- ..:~]-.....-.·-:- .....~.:,.·.:,:::., ~:.,; ... "'*:::...., 
..."~~~~"==ft . <:::;~:?~... --..;~·::=::~:;. . •"!.···· ~:=~·--···=~~;.. .,.... ·====····· ~...:- ....:-. :- •••.(~::::~~::::-· ..~~~=:~~·~·. '°~-.:~:~~~==·· ~1::i:~ 

--.:::;:~~:::.. .....;;;~~1:~ -~!~;:::~~=-~- •!•" 

·-=:::~:=~- ~'?:=:~:-. -:~;i~~­
·-:·.·=·~=·· ·~::-:;;;:, ,,;,:-.~~~-­-.:-:~·-·::::. .:.-=·=··~~- ....;.:•:: :•.·-.:-:-:-.~:-. -~:~-:::,.~ ....:... <•:--.·-:~\t~~:-. \,ti~ ·•,;;~];::> 

-.;;.::::~-. ···-~·=·~~~::-. =~----~ ~:-:~·=·· ...:§::•-.~>:·~::::.. }_":Ju•::
'-::;"'::::::~·-. J~(-::::::l
,~.. #§~-.._rf:l

't1Pl~­
-..::;.-· 

... 


http:Montpeli~f}.YT


AGENCY OF NATURAL RESOURCES 

DEPARTMENT OF ENVIRONMENTAL CONSERVATION 


WATERSHED MANAGEMENT DIVISION 

ONE NATIONAL LIFE DRIVE, MAIN BUILDING, 2ND FLOOR 


MONTPELIER, VT 05620-3522 


FACT SHEET 

(APRIL 2016) 


DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT 
TO DISCHARGE TO WATERS OF THE UNITED STATES 

PERMIT NO: 3-1409 

PIN: BR76-0002 

NPDESNO: VT0001210 


NAME AND ADDRESS OF APPLICANT: 

Smugglers, Notch Management Co. Ltd 

4323 VT Route 108 South 

Jeffersonville, VT 05464 


NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS: 

Smugglers' Notch Water Treatment Facility 

VT Route 108 

Jeffersonville, Vermont 


RECEIVING WATER: Unnamed tributary of the Brewster River 

CLASSIFICATION: Class B. Class B waters are suitable for swimming and other forms ofwater-based 
recreation, and irrigation ofcrops and other agricultural uses without treatment; good aesthetic value; 
aquatic. biota and wildlife sustained by high quality aquatic habitat; suitable for boating, fishing, and other 
recreational uses; acceptable for public water supply with filtration and disinfection. 

I. Proposed Action, Type of Facility, and Discharge Location 

The Vermont Agency ofNatural Resources (Agency) received a renewal application for the 
permit to discharge into the designated receiving water from the above-named applicant on July 3, 
2014. The facility is engaged in the treatment ofsurface water via coagulation, sand filtration and 
chlorination to provide potable drinking water; the filter backwash generated from this treatment 
process is discharged to a sedimentation basin and then conveyed to an outfall SIN 00I to an 
unnamed tributary of the Brewster River. At this time the Agency has made a tentative decision to 
reissue the discharge permit. 



FACT SHEET for DRAFT PERMIT NO.: 3-1409 
Page 2 of 4 

II. Description ofDischarge 

This permit authorizes the discharge of filter backwash effluent produced during the treatment of 
raw surface water via coagulation, filtration and chlorination. A quantitative description of the 
discharge in terms of significant effluent parameters is based on state and federal laws and 
regulations, the discharge permit application, and the recent self-monitoring data. 

III. Limitations and Conditions 

The effluent limitations of the permit, the monitoring requirements, and any implementation 
schedule (ifrequired), may be found on the following pages ofthe permit: 

Effluent Limitations: Page2 

Monitoring Requirements: Page2 


IV. Permit Basis and Explanation of Effluent Limitation Derivation 

History and Summary: The Smugglers' Notch Management Co., Ltd. owns and operates the 
Smugglers' Notch Water Treatment Facility. The original facility was constructed in the 1970s 
and the water treatment system's rapid sand pressure filters were installed in 1980 to process 
surface water to potable drinking water for the Smugglers' Notch Resort area. 

Potable Water Flow: Raw water is drawn from an on-stream impoundment (Morse Reservoir) 
and travels via gravity to the water treatment building. The treatment method includes 
flocculation, coagulation, and rapid sand filtration treatment for inorganics and particulate removal 
via three (3) mixed media filters. After filtration, the water passes through a meter for flow 
monitoring, pH is adjusted with sodium hydroxide (soda ash), sodium hypochlorite is added 
continuously for disinfection and the water is then pumped to covered storage reservoirs for 
ultimate distribution throughout the resort. 

Filter Backwash Effluent: Potable water is used to backwash the filters on an as needed basis. 
The filter backwash effluent passes through a meter for flow measurement and is then conveyed 
by pipe outside the building to a drywell, and then though a ditch to a lined, gravel sedimentation 
basin. After passing through the sedimentation basin, a system ofunderdrains conveys the water 
through a culvert and ditch to a pond located near the main entrance. Water from this pond flows 
to an outfall (SIN 001) to an unnamed tributary ofthe Brewster River. 

A grab sample of the discharge from the sedimentation basin is collected monthly and analyzed 
for pH, turbidity, chlorine (free) and temperature. 

The sedimentation basin is inspected routinely, at least once per month during grab sampling, for 
accumulation ofsolids and for flow-through. Accumulated sediments are removed biennially in 
accordance with the permit and moved to a storage area for drying. 

Floor Drains: The floor drains, sink and emergency eyewash station inside the water treatment 
building discharge to the sedimentation basin. Sodium hypochlorite and sodium hydroxide 
chemicals are stored with secondary containment. 



FACT SHEET for DRAFT PERMIT NO.: 3-1409 
Page 3 of4 

Discharge Flow - SIN 001: The discharge only occurs when the filters are backwashed, as 
needed. Average daily flows during filter backwash are typically around 4000 gallons. The 
effluent flow limitation for SIN 001 has been lowered to 14,000 gallons per day, monthly average, 
from the previous limit of0.360 million gallons per day (MGD). This flow limitation reduction is 
based on current and historic flow volumes. 

Discharges are seasonal with the approximate flow proportions as follows: Dec-Mar= 22%, Apr­
May = 9%, Jun-Aug= 44%, Sep-Nov= 25%. The use of the surface water source may be stopped 
during periods of time when the turbidity of surface water source unusually high. Ifno discharge 
occurs on a given day or month, no monitoring is required for that time period. However, 
completion and submission ofa Discharge Monitoring Report Form (WR-43) is still required. 

Turbidity - The turbidity discharge limitation of 10 NTU and monthly monitoring requirement 
remain unchanged from the current permit. Ifa turbidity sample exceeds the limit, then the 
permittee shall immediately collect another sample of the discharge at the discharge culvert just 
before the SIN 001 point ofdischarge and analyze for turbidity. Ifthat second sample is in 
compliance with the permit limit, the discharge shall be deemed to comply with the effluent 
limitation. 

Total Residual Chlorine-The total residual chlorine (TRC) discharge limit of20 µg/L and 
monthly monitoring requirement remain unchanged from the current permit. Ifa TRC sample 
exceeds the limit, then the permittee shall immediately collect another sample of the discharge at 
the discharge culvert just before First Pond (the SIN 001 point ofdischarge) and analyze for TRC. 
If that second sample is in compliance with the limit, the discharge shall be deemed to comply 
with the effluent limitations. 

pH- The pH limitation remains 6.5-8.5 Standard Units as specified in Section 3-01.B.9 in the 
Vermont Water Quality Standards. Monitoring for pH at SIN 001 is required monthly. 

V. Procedures for Formulation ofFinal Determinations 

The public comment period for receiving comments on this draft permit is from April 25, 2016 
through May 24, 2016 during which time interested persons may submit their written views on 
the draft permit. All written comments received by 4:30 PM on May 24, 2016 will be retained by 
the Agency and considered in the formulation ofthe final determination to issue, deny or modify 
the draft permit. The comment period may be extended at the discretion of the Agency. 

Written comments should be sent to: 

Agency of Natural Resources 
Department of Environmental Conservation 
Watershed Management Division 
One National Life Drive, Main Building, 2nd Floor 
Montpelier, VT 05620-3522 



FACT SHEET for DRAFT PERMIT NO.: 3-1409 
Page 4 of4 

Comments may also be faxed to: 802-828-1544 or submitted by e-mail using the e-mail comment 
provisions included at http://dec.vermont.gov/watershed. 

Any interested person or groups ofpersons may request or petition for a public hearing with 
respect to this draft permit. Any such request or petition for a public hearing shall be filed within 
the public comment period described above and shall indicate the interest of the party filing such 
request and the reasons why a hearing is warranted. 

The Agency will hold a hearing if there is significant public interest in holding such a hearing. 
Any public hearing brought in response to such a request or petition will be held in the 
geographical area of the proposed discharge or other appropriate area, at the discretion of the 
Agency and may, as appropriate, consider related groups ofdraft permits. Any person may submit 
oral or written statements and data concerning the draft permit at the public hearing. The Agency 
may establish reasonable limits on the time allowed for oral statements and may require the 
submission of statements in writing. All statements, comments, and data presented at the public 
hearing will be retained by the Agency and considered in the formulation of the final 
determination to issue, deny, or modify the draft permit. 

The complete application, draft permit, and other information are on file and may be inspected by 
appointment on the 2nd floor of the Main Building at One National Life Drive, Montpelier, . 
Vermont. Copies may be obtained by calling 802-828-1535 from 7:45 AM to 4:30 PM Monday 
through Friday, and will be made at a cost based upon the current Secretary of State Official Fee 
Schedule for Copying Public Records. The draft permit and fact sheet may also be viewed on the 
Division's website at http://dec.vermont.gov/watershed. 

http://dec.vermont.gov/watershed
http://dec.vermont.gov/watershed


~VERMONT 

Vermont Department ofEnvironmental Conservation 
Watershed Management Division 
1 National Life Drive, Main 2 